
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 

• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 

• English 

• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 

• English 

• Alternative Language (Spanish) 

4. Application materials  

5. Draft permit 

6. Technical summary or fact sheet 

 

Portada de  
Paquete Técnico 

Este archivo contiene los siguientes documentos: 
1. Resumen de la solicitud (en lenguaje sencillo) 

• Inglés 

• Idioma alternativo (español) 

2. Primer aviso (NORI, Aviso de Recepción de Solicitud e Intención de Obtener un 

Permiso) 

• Inglés 

• Idioma alternativo (español) 

3. Segundo aviso (NAPD, Aviso de Decisión Preliminar) 

• Inglés 

• Idioma alternativo (español) 

4. Materiales de la solicitud  

5. Proyecto de permiso 

6. Resumen técnico u hoja de datos 



ENGLISH PLS

Windy Hill Utility Company LLC (CN605145986) proposes to operate WHU-WRRF1 a 
Membrane Bioreactor (MBR) system that combines the activated sludge process with 
advanced membrane technology. The facility will be located at 2784 FM2001, in Buda, 
Hays County, Texas 78610. This application request is to renew a Texas Pollution 
Discharge Elimination System permit with a 0.68 MGD proposed final phase. 

Discharges from the facility are expected to contain five-day biochemical oxygen demand 
(BOD-5), total suspended solids (TSS), and E.Coli. Domesic wastewater will be treated by 
an activated sludge process combined with advanced MBR technology and the 
treatment units include an influent screening system, Anoxic/EQ basin, aeration basin, 
membrane train, and a chlorination chamber. 

SPANISH PLS 

Windy Hill Utility Company LLC (CN605145986) propone operar WHU-WRRF1, una 
Sistema de biorreactor de membrana (MBR) que combina el proceso de lodos activados 
con tecnología avanzada de membranas. La instalación estará ubicada en 2784 FM2001 
, en Buda, Condado de Hays, Texas 78610. Esta solicitud es para renovar un permiso del 
Sistema de Eliminación de Descargas Contaminantes de Texas con una fase final 
propuesta de 0.68 MGD.  

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno 
(DBO-5) de cinco días, sólidos suspendidos totales (SST) y E. Coli. Aguas residuales 
domésticas. están tratado por un proceso de lodos activados combinado con tecnología 
MBR avanzada y las unidades de tratamiento incluyen un sistema de cribado de 
afluentes, una cuenca anóxica/EQ, una balsa de aireación, un tren de membranas y una 
cámara decloración. 

 

 

 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0015478001 

APPLICATION. Windy Hill Utility Company LLC, a Texas Limited Liability company, P.O. Box 
701201, San Antonio, Texas 78270, has applied to the Texas Commission on Environmental 
Quality (TCEQ) to renew Texas Pollutant Discharge Elimination System (TPDES) Permit No. 
WQ0015478001 (EPA I.D. No. TX0137111) to authorize the discharge of treated wastewater at 
a volume not to exceed a daily average flow of 680,000 gallons per day. The domestic 
wastewater treatment facility is located at 2784 Farm-to-Market Road 2001, near the city of 
Buda, in Hays County, Texas 78610. The discharge route is from the plant site to an unnamed 
tributary; thence to Brushy Creek; thence to a reservoir; thence to Brushy Creek; thence to 
Plum Creek. TCEQ received this application on October 30, 2024. The permit application will 
be available for viewing and copying at Kyle Public Library, 550 Scott Street, Kyle, Texas prior 
to the date this notice is published in the newspaper. The application, including any updates, 
and associated notices are available electronically at the following webpage: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This 
link to an electronic map of the site or facility's general location is provided as a public 
courtesy and not part of the application or notice. For the exact location, refer to the 
application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.806666,30.045833&level=18  
 
ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
El aviso de idioma alternativo en español está disponible en  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 
public meeting if the Executive Director determines that there is a significant degree of public 



 

interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 
response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and the 
Executive Director’s decision on the application, will be mailed to everyone who 
submitted public comments and to those persons who are on the mailing list for this 
application. If comments are received, the mailing will also provide instructions for 
requesting reconsideration of the Executive Director’s decision and for requesting a 
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial 
in state district court.  

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
facility in a way not common to the general public; a list of all disputed issues of fact that 
you submit during the comment period and, the statement "[I/we] request a contested 
case hearing." If the request for contested case hearing is filed on behalf of a group or 
association, the request must designate the group’s representative for receiving future 
correspondence; identify by name and physical address an individual member of the 
group who would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member’s location and distance from 
the facility or activity; explain how and why the member would be affected; and explain 
how the interests the group seeks to protect are relevant to the group’s purpose. 

Following the close of all applicable comment and request periods, the Executive Director will 
forward the application and any requests for reconsideration or for a contested case hearing 
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting. 

The Commission may only grant a request for a contested case hearing on issues the 